D

<
Y f
NP /3

NN\EEEess s

A \Y

4/ &
e

/[ /1]

< @ - Q
33\332
o
]

Model H4519 3 HP Air Compressor

<
-

H4519 3 HP Air Compressor

18-



REF PART # DESCRIPTION

1 PH4519001 |CRANK CASE

2 PH4519002 |OIL PLUG

3 PH4519003 |SEAL RING

4 PH4519004 |OIL GLASS G'%

5 PH4519005 |BOTTOM PLATE SEAL RING
6 PH4519006 | CRANKCASE BOTTOM PLATE
7 PLWO04M LOCK WASHER 8MM

8 PB26M HEX BOLT M8-1.25 X 30

9 PBO9M HEX BOLT M8-1.25 X 20

10 | PLW04M LOCK WASHER 8MM

11 | PH4519011 |REAR COVER

12 | PH4519012 |GASKET

13 | P6202 BALL BEARING 6202772

14 | PH4519014 |OIL BREATHER

15 | PH4519015 |[CYLINDER GASKET

16 | PH4519016 |CONNECTING ROD

17 | PH4519017 |[INT RETAINING RING 12 MM
18 | PH4519018 |PISTON PIN 12 X 37.5

19 | PH4519019 |[PISTON

20 | PH4519020 |OIL RING

21 | PH4519021 |COMPRESSOR RING

22 | PLW04M LOCK WASHER 8MM

23 | PB26M HEX BOLT M8-1.25 X 30

24 | PH4519024 |CYLINDER

25 | PH4519025 |PLATE GASKET

26 | PH4519026 |VALVE PLANK

27 | PH4519027 |CYLINDER HEAD GASKET
28 | PH4519028 |VALVE PLATE

29 | PH4519029 |UPPER PLATE

30 | PH4519030 |CYLINDER HEAD GASKET
31 | PH4519031 |CYLINDER HEAD

32 | PH4519032 |90° ELBOW 2 MPT %-16 UNF
33 | PLW04M LOCK WASHER 8MM

34 | PSB9sM CAP SCREW M8-1.25 X 160
35 | PH4519035 |AIR FILTER

36 | PLW04M LOCK WASHER 8MM

37 | PB15M HEX BOLT M8-1.25 X 40

38 | PH4519038 | CRANKSHAFT

39 | P6202 BALL BEARING 620222

H4519 3 HP Air Compressor

-19-



-20-

REF PART # DESCRIPTION

40 | PH4519040 | FRONT COVER GASKET

41 | PH4519041 FRONT BEARING COVER
42 | PLW04M LOCK WASHER 8MM

43 | PBO9M HEX BOLT M8-1.25 X 20

44 | PH4519044 | PUMP PULLEY

45 | PH4519045 | GASKET 8MM

46 | PB20M HEX BOLT M8-1.25 X 35

47 | PWO1M FLAT WASHER 8MM

48 | PB15M HEX BOLT M8-1.25 X 40

49 | PH4519049 | SAFETY GUARD

50 | PH4519050 | V-BELT

51 | PK41M KEY 8 X 8 X 40

52 | PH4519052 | MOTOR PULLEY

53 | PH4519053 | POWER WIRE

54 | PH4519054 | POWER CORD W/PLUG

55 | PB26M HEX BOLT M8-1.25 X 30

56 | PLW04M LOCK WASHER 8MM

57 | PH4519057 | MOTOR

57-1| PH4519057-1 | MOTOR FAN

57-2| PH4519057-2 | MOTOR FAN COVER

57-3| PH4519057-3 | SWITCH COVER

57-4 | PC250 R CAPACITOR 250 MFD 250 VAC
57-5| PC040B S CAPACITOR 40 MFD 400 VAC
57-6 | PH4519057-6 | CAPACITOR COVER

58 | PB26M HEX BOLT M8-1.25 X 30

59 | PLWO04M LOCK WASHER 8MM

60 | PH4519060 | HANDLE GRIP

61 | PH4519061 SAFETY VALVE

62 | PH4519062 | PRESSURE SWITCH

63 | PH4519063 | PRESSURE GAUGE

64 | PH4519064 | NIPPLE Y2 X ¥ NPT

65 | PH4519065 | REGULATOR

66 | PH4519066 | PRESSURE GAUGE

67 | PH4519067 | DRAIN VALVE

68 | PH4519068 | FLARE CONNECTOR ID 10MM
69 | PH4519069 | EXHAUST PIPE 6MM

70 | PH4519070 | ELBOW % MPT X "1e MPT
71 | PH4519071 CHECK VALVE

72 | PH4519072 | COMPRESSION NUT % FPT

H4519 3 HP Air Compressor




REF PART # DESCRIPTION
73 | PH4519073 |EXHAUST PIPE

74 | PH4519074 |COOLING FIN

75 | PH4519075 |TANK

76 | PH4519076 |[TANK WHEEL

77 | PHRO6M EXT RETAINING RING 16MM
78 | PH4519078 |DRAIN VALVE 14MM
79 | PH4519079 |RUBBER FOOT

80 | PLWO0O4M LOCK WASHER 8MM
81 | PNO3M HEX NUT M8-1.25

82 | PH4519082 |GRIZZLY LOGO

83 | PH4519083 |MACHINE ID LABEL

H4519 3 HP Air Compressor

21-





